
Use and Care Guide

Liquid Propane Gas Grill
Sears Item No. 415.16644900

This Grill is for Outdoor Use Only

464222009 • 80007664 • 12-13-08
©2008 Sears, Roebuck and Co., All Rights Reserved Printed in China

SAVE THESE INSTRUCTIONS!

• Safety
• Parts
• Use and Care
• Assembly
Assembly Questions?
Call 1-800-241-7548
Tools needed for assembly:
Adjustable wrench (not provided)
Screwdriver (not provided)
7/16" Combination wrench (not provided)

• Read and follow all Safety, Assembly,
and Use and Care Instructions in this
Guide before assembling and cooking
with this grill.

• Failure to follow all instructions in this
Use and Care Guide may lead to fire or
explosion, which could result in property
damage, personal injury or death.

Sears, Roebuck and Co., Hoffman Estates, IL  60179  U.S.A.

WARNING























Grill Halogen Light
LIGHT OPERATION INSTRUCTIONS

Bulb Replacement

1. Make sure light switch on the control panel is in the “OFF” position.
2. Connect light plug to an extension cord, then put the extension 
    cord plug into the outlet on the wall.
3. Turn the light switch to “ON”.

ON

OFF

WARNING
Keep any electrical supply cord away from any 
heated surface.
Use the shortest length extension cord required.
Do not connect 2 or more extension cords together.

Make sure light switch on the control panel is in the “OFF” position and adapter plug is disconnected from outlet.

Release the screw securing the light 
socket.

Take out the socket and remove the lens. Loosen the two screws which are 
locking the bulb.

Pull out the bulb and replace 
with a new bulb.

Step 1 Step 2 Step 3

Step 4

Step 5
Reverse instructions from step 3 
through step 1 to re-install socket. Bulb Specification

Bulb Type: Halogen
Wattage: 10 W per bulb
Voltage: 12 V

ON

OFF

1. 2. 3.

12 • 464222009

Take care not to touch the bulb with your bare fingers. 
Touching bulb with your skin can leave a film on the 
bulb that causes it to burn out quickly.

CAUTION

Continued on next page

Light plug

Extension cord,
for out door use



WARNING

IMPORTANT

1. To protect against electric shock, do not immerse cord or plugs in water or other liquid.

Cleaning the Lens

1. Prior to cleaning, make sure the light switch is in the “OFF” position and the light plug is 
    disconnected from the power supply.
2. Do not clean the glass lens when warm.  Allow to cool before cleaning.  Sudden change in 
    temperature may cause cracking of the glass lens.
3. Use a damp towel to clean the surface of the glass lens.
4. Allow the lens to dry before reconnecting the light plug to the power supply and turning the 
    light switch to the “ON” position.

 •  Since 1971 the National Electric Code (NEC) has required Ground Fault Interrupter devices on all outdoor 
             circuits.
 •  If your residence was built before 1971, check with a qualified electrician to determine if a Ground Fault 
    Interrupter protector exists.

 •  Do not use this appliance if the circuit does not have GFI protection.

 •  Do not plug this appliance into an indoor circuit.

2. Unplug from the outlet when not in use and before cleaning. Allow to cool before putting on or taking off parts.
3. Do not operate grill with a damaged cord, plug, or after the appliance malfunctions or has been damaged in any manner.
4. Do not let the cord hang over the edge of a table or touch hot surfaces.
5. Do not use an outdoor cooking gas appliance for purposes other than intended.
6. When connecting, first connect plug to the outdoor cooking gas appliance then plug appliance into the outlet.
7. Use only a Ground Fault Interrupter(GFI) protected circuit with this outdoor cooking gas appliance.
8. Never remove the grounding plug or use with an adapter of 2 prongs.
9. Use only extension cords with a 3 prong grounding plug, rated for the power  of the equipment, and approved for 
    outdoor use with a W-A marking.

464222009  • 13



6654





2

1

Attach side panels to bottom shelf using three 
1/4-20x1/2” screws, 7mm lock washers per panel.

IMPORTANT: Panel with hole must
be on left side of bottom shelf.

Attach the two locking casters at the rear of the bottom shelf 
and the two fixed casters at the front using the supplied wrench.

Locking caster

Bottom shelf

Fixed caster

Rear

Front

Left side panel
(with hole)

Make sure side panels
are pushed as far to the
rear of bottom shelf as
possible before fully
tightening screws.

Right side panel

ASSEMBLY

1/4-20x1/2” screw

1/4-20x1/2” screw
Qty.6 Qty.6

7mm lock washer

7mm lock washer

16 • 464222009



3

A

B

4 This step requires two people 
to lift and position grill head 
onto cart. Carefully lower the grill 
head onto the cart, aligning slots at 
bottom of grill head with posts on 
cart side panels. Make sure the 
regulator hose is hanging inside 
the cart. Grill head must face open 
side of cart.

Regulator hose

Grill head

464222009 • 17

Place lower back panel between side panels at rear of bottom shelf.  Secure lower back panel to side panels using two

Attach light adapter to back panel using four #8-32x3/8” screws, 4mm lock washers, 4mm flat washers and #8 nuts, 

 1/4-20x1/2” screws and 7mm lock washers each side.  Secure lower back panel to bottom shelf using one 1/4-20x1/2”
screw and 7mm lock washer, shown B.

1/4-20x1/2” screw
Qty.5Qty.4

Qty.4

Qty.4

Qty.4

Qty.5
lock washer7mm

4mm flat washer

4mm flat 

#8 Nut

#8 Nut

Adapter

#8-32x3/8” screw

#8-32x3/8”

4mm lock washer 

4mm lock 

screw

washer
washer

shown A.

Lower back panel

1/4-20x1/2”
screw

1/4-20x1/2”
screw

lock washer
7mm

lock washer
7mm

Adapter



6

5 Insert front brace under control panel and between cart side panels.
Secure using two 1/4-20x1½”

1/4-20x1½”

1/4-20x1½”

7mm Lock

7mm Lock

Front Brace

Control Panel

Washer

washer

Screw

screw
Qty.4

Qty.4

 screws, 7mm lock washers on each side.
NOTE: MAKE SURE THAT THE FRONT BRACE IS MOUNTED AS ILLUSTRATED BELOW. 

Insert flange on right side shelf into side shelf brackets on side of firebox, shown B.
Remove the two screws and washers which were attached on right side of firebox front, shown A.

Attach rear of shelf using one 1/4”-20x1/2” screw, 7mm lock washer, fiber washer and 1/4” nut, shown D/E.
Attach right side shelf front using the two screws and washers which were removed from right side of fire box, shown C.

B

C

D

Side shelf

Right side shelf

bracket

E

1/4-20x1/2”

1/4-20x1/2”
Qty.1

Qty.1

Qty.1

Qty.1

1/4” Nut

1/4” nut

Screw

Screw

Screw

*Screws and washers removed from
  right side of firebox front. 

Washer
7mm lock

washer7mm lock

Washer

Fiber washer

Fiber washer

18 • 464222009 

A

remove

Pliers needed



7
Insert flange on left side shelf into side shelf brackets on side of firebox, shown C.

washers, shown A.
Remove the three screws and washers which were attached on left side of firebox front, shown B.

Attach left side lower fascia to left side upper fascia using three #10x3/8” screws, 5mm lock washers and 5mm flat

Attach rear of shelf using one  screw, 7mm lock washer, fiber washer and 1/4” Nut, shown E/F.
Attach front of side shelf using the three screws and washers which were removed from left side of firebox front, shown D.

5mm lock washer

5mm lock washer

Side shelf

Left side shelf

bracket

5mm flat washer
5mm flat washer

#10x3/8” screw

#10x3/8” screw

1/4-20x1/2”

A

C

Left side lower fascia (inside)

Left side upper fascia

Inside of left side shelf

D
E

screw

screw
1/4-20x1/2”

washer
7mm lock
washer

the other
side

F

Fiber washer

1/4” Nut

for clarity of illustration
Note: some parts omitted 

1/4-20x1/2”
Qty.1Qty.3

Qty.3

Qty.3

Qty.1

Qty.1

Qty.1
1/4” nut

Screw

washer7mm lock

Fiber washer

464222009 • 19

B

remove

*Screws and washers 
removed from left side 
of firebox front. 



9 First, remove the two screws and lock washers factory attached to the sideburner valve bracket. Position sideburner 
valve bracket beneath sideburner shelf fascia so that valve stem comes through larger center hole in fascia. Align the holes 
on valve bracket with left and right holes on fascia.  Secure using lock washers and screws that were removed from bracket. 
Next, place sideburner bezel over valve stem on front side of fascia. Align small holes on bezel with upper and lower holes on 
fascia, making sure “OFF” is on the top.  Attach using two #8-32x3/8” screws and 4mm lock washers. Press sideburner 
control knob onto valve stem.

Screws and Washers
removed from valve bracket

Note: Use upper and lower
holes on fascia to 

attach bezel

Sideburner
valve bracket

Valve stem

Screw

Lock washer
Control knob bezel

#8-32x3/8” screw

#8-32x3/8” screw
Qty.2

Qty.2

4mm

4mm lock washer 

lock washer

Valve stem

Sideburner
shelf fascia

8
A

On back of grill, place upper back panel between side panels and above lower back panel. Secure upper back panel, in 
lower holes, using one 1/4-20x1½” 1/4-20x1½” screw and 7mm lock washer on each side.  In upper holes, using one

 screw and 7mm lock washer on each side, shown A. In the cart, secure upper back panel to lower back panel using
 one 1/4-20x1/2” screw and 7mm lock washer, shown B.

1/4-20x1½”

1/4-20x1½”

7mm

7mm

lock washer

lock washer

Lower back panel

Upper back panel

screw

screw

1/4-20x1/2”
screw

7mm
lock washer

B

Upper back panel

1/4-20x1½”

7mm Lock washer

screw
Qty.4

Qty.51/4-20x1/2”
Qty.1

Screw

Sideburner control knob

20 • 464222009 



11 Under sideburner shelf, attach sideburner ignitor wire to electrode, shown A. Place sideburner grate onto sideburner shelf,
aligning grate legs with holes in shelf, shown B.

A

Sideburner Ignitor Wire

Electrode

Sideburner grate

B

10 Insert sideburner burner into left shelf.
shelf, shown A.

The stud on bottom of burner fits into rear small hole in sideburner drip pan on
Secure burner to sideburner drip pan with one Wing nut, shown B.Make sure burner tube engages

sideburner valve, shown C.

B

A
Sideburner burner

Sideburner drip pan

Sideburner drip pan

Burner tube Valv
e

C

Wing nut

Wing nut
Qty.1

464222009 • 21



12 Connect Adapter wire harness and Light wire harness.

Adapter

Light wire harness

Adapter wire harness
Lower back panel
   (Inside)

22 • 464222009



13 Inside of cart, insert rear shield tabs into slots next to grease tray opening on upper back panel, shown A.
Attach front shield tabs(with holes) under front brace with two #8x3/8” self-tapping screws, shown B.

Tank heat shield

Cart lower back panel

Front Brace

#8x3/8”

#8x3/8”

self-tapping screw

self-tapping screw
Qty.2

for clarity of illustration
Note: some parts omitted 

B

Upper back panel

Grease tray opening

rear tabfront tab
(w/hole)

Re
ar

Fr
on

t

Tank heat shield

A

14

464222009 • 23

Connect each of the wires from the main burner electrodes, and sideburner electrode into the back of the Electronic Ignition 
Module. Total (5) connections, shown A.
Connect the two wires [(a) and (b)] from the switch wiring harness into the back of the Electronic Ignition Module.

 NOTE: Switch terminals are larger than electrode terminals and should only be installed in location shown as (a),(b).
Total (2) connections, shown A.

ignition module
Electronic

Heat shield

Left s
ide panelB

C

Release the cap and nut from electronic ignition module. Attach electronic ignition module and heat shield to the cart left
side panel with the nut, shown B.
Insert AA battery into ignition module, negative (-) end first. Then put on the cap, shown C.

Nut

-+

AA batteryCap

3

1

24

5

(a)

(b)

ignition module
Electronic

A



15

16 Place the Condiment Basket on the right door inside, make sure to insert the legs of the Condiment Basket into the 
 brackets which were attached on the door inside shown as below.

Condiment basket

Bracket

24 • 464222009

Insert hinge pin on bottom of doors into hole in bottom shelf. Press upper hinge pin in front brace, align hinge hole on top of
door, and release hinge pin into door.

Left door

Hinge pin
on bottom
of door

Top of
door

PRESS

Right door



Place cooking grates onto the firebox as shown. Insert the two wire ends at rear of warming rack into holes in back of 
firebox. Front wires of warming rack rest on sides of firebox.

17

18
Note: Some parts omitted for 

      clarity of illustration

Install heat diffusers by sliding one end of each heat diffuser into slots at front of firebox and resting opposite end on pins in 
back of firebox.

Front of firebox
Heat diffuser

Note: Some parts omitted for 
      clarity of illustration

Assembled
warming rack

Warming rack

Cooking grate

Back of firebox

464222009  • 25



On back of grill, slide grease tray into opening in upper back panel.

CAUTION
Failure to install grease tray will 
cause hot grease to drip from bottom 
of grill with risk of fire or property 
damage.

.

19

20

LP CYLINDER IS SOLD SEPARATELY. Fill and leak check the cylinder before attaching to grill and regulator (see Use &
Care section). Once cylinder has been filled and leak checked, place cylinder into hole in bottom shelf. Make sure cylinder
valve is facing front of grill. Secure cylinder with cylinder screw under bottom shelf.
See Use & Care section of this manual to perform the “Burner Flame Check” and for important safety
instructions before using.

CAUTION

Always keep LP cylinders in upright position during use,
transport, and storage.

Cylinder screw at rear of cart

Regulator

LP Cylinder
(not included)

Cylinder screw

Cylinder valve must face to front of cart once 
tank is attached. Failure to install cylinder 
correctly may allow gas hose to be damaged 
in operation, resulting in the risk of fire.

Grease tray

26 • 464222009 














